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HERAL ARG T A PR AT

Applicant  JUANCHENG TAIRUI CHEMICAL CO., LTD

Moo hb AR PR T S T

Address  JUANCHENG JUAN 15TH RD HEZE CITY, SHANDONG PROVINCE

PATF IR 22 B o A 5 8 b R S SRR A A
Thefollowing sample(s) and sampleinformation was/wer e submitted and identified by/on the behal f

of the client

Bl 425K ZR T R 48 25 T I R 71

Sample Name Tairui brand insulating resin varnish and diluent

Ff bt H 3 2014.07.07

Sample Received Date  Jul. 7, 2014

GRE ORISR 2014.07.07-2014.07.12

Testing Period Jul. 7, 2014 to Jul. 12, 2014

R E K MR % gk, MTRASRES P AR (P), H(Cd), R(Hg), AR (Cr(vl)),
UL (PBBS), %YL A JF(PBDES)HEA T k.

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyl (PBBs),
Polybrominated Diphenyl Ethers(PBDES) in the submitted sample(s).

WU A5 A 45 R HZ W R

Test Method/T est Result(s) Please refer to the following page(s).

Gil
Reviewed by d"’v ,éa-:-h..

H 1
Date

2014.07.12

No. R108727349

LT AR BT B 1996 5
N0.1996,New Jingiao Road, Pudong District,Shanghai,China
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KU A&HE Test Method
MAIH WIS i B
Test Item(s) Test Method Equipment(s)
#i(Pb) Lead (Pb) |EC 62321-5:2013 Ed.1.0 ICP-OES
#(Cd) Cadmium (Cd) |EC 62321-5:2013 Ed.1.0 ICP-OES
5% (Hg) Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
AN Cr(vl)) Hexavaent IEC 62321:2008 Ed.1 Annex C UV-Vis
Chromium(Cr(V1))
Z I (PBBS)  Polybrominated IEC 62321:2008 Ed.1 Annex A GC-MS
Biphenyl (PBBS)
¥ ZEWBK(PBDES) Polybrominated IEC 62321:2008 Ed.1 Annex A GC-MS
Dipheny! EtherPBDES)
MWL R Test Result(9)
WRTHE Test Item(s) 43 Result JriEkrlpR MDL
H(Pb) Lead (Pb) N.D. 2 mg/kg
#(Cd) Cadmium (Cd) N.D. 2 mg/kg
7K (Hg) Mercury (Hg) N.D. 2 mg/kg
S E(Cr(vl)) Hexaval ent Chromium (Cr(V1)) N.D. 2mgkg
WRTHE Test Item(s) 4R Result | Jr ik pR MDL
Z IRELZE(PBBs) Polybrominated Biphenyl(PBBS)
—RIKZE Monobromobiphenyl N.D. 5 mg/kg
VR Dibromobiphenyl N.D. 5 mg/kg
—WRIKZK Tribromobiphenyl N.D. 5 mg/kg
VUIREXZR Tetrabromobiphenyl N.D. 5 mg/kg
TR Pentabromobiphenyl N.D. 5 mg/kg
SNIRIEZE Hexabromobiphenyl N.D. 5 mg/kg
HIRBEA Heptabromobi phenyl N.D. 5 mg/kg
JURBEA Octabromobipheny! N.D. 5 mg/kg
JURBZE Nonabromobiphenyl N.D. 5 mg/kg
+RIZE Decabromobi phenyl N.D. 5 mg/kg
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WRTHE Test Item(s) | 43 Result | Jr ik lpE MDL

£ R — 2B (PBDES) Polybrominated Diphenyl Ethers(PBDES)
—¥_ 2K Monobromodiphenyl ether N.D. 5 mg/kg
Y3 M5k Dibromodiphenyl ether N.D. 5 mg/kg
— W ZKlF Tribromodiphenyl ether N.D. 5 mg/kg
VOIR — 2K Tetrabromodiphenyl ether N.D. 5 mg/kg
F 2K fi# Pentabromodiphenyl ether N.D. 5 mg/kg
7SR KT Hexabromodiphenyl ether N.D. 5 mg/kg
IR — K Heptabromodiphenyl ether N.D. 5 mg/kg
J\JR KM% Octabromodi phenyl ether N.D. 5 mg/kg
JUH %05 Nonabromodiphenyl ether N.D. 5 mg/kg
-9 — 2K Decabromodiphenyl ether N.D. 5 mg/kg
WA 5 /AL H R TN, TG (B IR -3 (1A =10 : 8 (i LE)
Tested Sample/Part Description Mixed test, colorless transparent liquid: yellow liquid=10:8(by
weight)
TR TR, 8, R DTEEE.
RIEZ P ER, MNHERBATREEWR, WX RAIEREN A& P —Fh—
PRI E R -
-N.D. = Kfath (N FIEE MR )
-mg/kg= ppm= 1 Ji4r2JL
Note: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
As specified by dlient, thetest was conducted by mixing several samplestogether. The
result(s) shown on thisreport may be different from the content of any homogeneous
material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
HE: W G5 P BRI ok P 3RS0 R RAS
Remark: Theend sign of report number E represents the bilingual version.
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B FFE Test Process
1. %(Cd), #i(Pb)
Cadmium (Cd), Lead (Pb)
PREERR T EREA : A0 A SRR IR
Weigh sample and placeit [ 3, ., digestion reagent —> D gest the sarmple
itia wessel
=S R R ey —
S — FhiE
Do A shungy Fesidue
Alkali Fusions 1T
ARICE CFs EEFAHET Acid Dissolution Filiration
Analyzed ty G I'-.-'Ial-:eup with
ICP-0ES deionized water
B
Solution
2. K(Hg)
Mercury (Hg)

BT AR E SR T S TE R ERRCR AR S
Weigh sampleand placeitina 4 a 49 digestion rea gent ::> Drigest sarrple in i arovwmsre
i crowave digestion vessel digestion owen

FREE AR AT -
—| amime ey B
! Fesidue
A1kAEl Fusiond e
5
HL CF—OES EEFENEES Acid Dizsolution Filtration
i | Ddake up with

Analyzed by R
daanized water
ICP-OES =2 v S

Solution
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3. A (Cr(v))

Hexavalent Chromium(Cr (V1))

FREFFan T HEARAP AR 00-0STHNH 3 /e
Weigh sample and place [ - R
it i1 3 conical fask Add digestion zolution Heat at 90-95C for 3 howrs
U
AN R ﬁ?%ﬁmﬁ %HE &, iTEE
. f— just the p T —
Add test solution of the solution ] Cool and filter
W
Hif%%t;ﬁ %H f ﬁﬂﬁ??ﬁfimﬁ F tn-vis sl
just the p e — E up Wi I— 3
of the solution deionized water Analyzed by UV-4is

4. Z UK (PBBS), % il Mk (PBDES)
Polybrominated Biphenyl(PBBs) , Polybrominated Diphenyl Ether S(PBDES)

o= O firan Pl o By g g = o T
FEFmTEER AL RZER iR
Weigh sample and place Extracted with —
it in a thimble organic solvent Concentrate the extract
| et FHo s T e o
o Make up with k—  Transfer the extract into a
Analvzed by GC-AS organic sclvent volumetric flask




CTI &migm

R IUIR &
Test Report

WEHE  ECLO1G002618001E Heu JLe
Report No. ECL01G002618001E Page 6 of

P B
Photo(s) of the sample(s)

S

o A

****&%:%;E***
*** End of report ***

Rl w5 oAt N2 7 e ot L I ERL ARSI S5 RO 2 RE G 5 5T ARZCTI A
B, A E AR .

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.

2\ Hotline
CENTRE TESTING INTERNATIONAL CORPORATION @ 400-6788-333

Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com E-mail:info@cti-cert.com www .cti-cert.com



